
 

 

 

INDIA: HYDROLOGY PROJECT-II 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PROJECT COMPLETION REPORT 

 

APRIL 2006 - MAY 2014 
 

 

 

 

 

 

 

 

 

 

NATIONAL INSTITUTE OF HYDROLOGY 

ROORKEE – 247 667, UTTARAKHAND 

July, 2014 

 



 i 

 

Preface 

Hydrology Project-I(HP-I) was taken up to develop Hydrological Information System (HIS) 

by creating facilities and standardized procedures for data collection, data compilation, 

processing and data storage for data use. HIS was established in nine states, viz. Andhra 

Pradesh, Chhattisgarh, Gujarat, Karnataka, Kerala, Madhya Pradesh, Maharashtra, Orissa & 

Tamil Naduand and  six central agencies - Central Water Commission (CWC), Central 
[...]
months each. Beginning in January, the first quarter is rough, snowy and stormy. The second 

quarter is dry and sunny, with gradually increasing dust and heat. The third is rainy, damp and 

the fourth bright, clear and bracing. Temperature varies from 15 to 270C in summers and in 

winters it is in the range of 0 to 170C. Shimla region consists of a thin soil layer (0.15 m on 

ridges to 7 m deep in valleys), an intervening layer of detritus (mix of soil and fragments of 

weathered bedrock); and hard bedrock. 

 

4.2.3 Objectives of the PDS 

 

i) Analysis of hydrological, water quality and basin characteristics of the study area.  

ii) Assessment of water quality variables in drinking water sources, natural drains and 

sewage effluent. 

iii) Analysis of pollutant / source identification (location) of sewage influx in drinking 

water. 



 

National Institute of Hydrology, Roorkee  129 

 

iv) Impact assessment of sewage effluent in drinking water sources and suggesting 

possible remedial measures for its removal. 

v) Dissemination of knowledge and findings to field engineers and common people 

through preparation of manual, leaflets, booklets and by organizing workshops / 

training. 

 

  
 

Figure 4.1: Location Map of Shimla City 

 

4.2.4 Study Methodology 

 

Samples of groundwater, surface water, treated water from water treatment plant (WTP) and 

sewage treatment plant (STP) were collected in the pre- and post-monsoon season of year 

2010 & 2011. Based on the results obtained in 2010-11, field observations and suggestions 

made by experts of PCS/TAMC, sampling from water treatment plant, sewage treatment 

plant, open drains, break points in water transmission lines and user points was carried out on 

monthly basis during 2011-12. The samples were preserved as per standard procedures and 

were analyzed for physico-chemical as well as bacteriological parameters in the NIH water 

quality laboratory and I&PH Laboratory at Dhalli as per APHA (1995).  

 

 

 

 

 

 



 

National Institute of Hydrology, Roorkee  130 

 

4.2.5 Results and Discussions 

 

4.2.5.1 Analysis of hydrological and basin characteristics of Shimla 

City 

 

Drainage area of Shimla city consisting of part of Satluj and Yamuna sub-basins was digitized 

and prepared a digital elevation model (Figure 4.2 to Figure 4.5). The Shimla city lies partly 

in Satluj river basin and partly in Yamuna river basin. Morphological characteristics of stream 

(linear, aerial and relief aspect) of study area were analyzed and are shown in Tables 1. The 

Yamuna sub-basin of Shimla city is having 91.97 sq-km drainage areas with fifth order 

stream and drainage density of 3.25. 

 

 
 

Figure 4.2: Drainage Map of Shimla City falling partly in Satluj (above) and partly in 

Yamuna Basin (below) 

 

 

 

 

 

 

 

 

 

Watershed 

of Sanjauli-

Malayana

Region

Ashwani Khad

Sanjauli-Malaya STP



 

National Institute of Hydrology, Roorkee  131 

 

 

 

 

 

Figure 4.3: Drainage Map of Yamuna Sub-

basin  for Shimla City 

Figure 4.4: Drainage Map of Yamuna Sub 

basin for Sanjauli-Malyana Region 

 

 

-  

Table 4.1: Morphometric characteristics of stream of study watersheds 

 

Parameters Watershed  

(Yamuna basin) 

Sub-watershed  

(Sanjauli-Malyana) 

Total no. of streams 465 166 

Total length of streams 

(Km) 

298.8 80.9 

Watershed area (Km2) 91.97 30 

Drainage density 

(Km/Km2) 

3.25 2.67 

Total relief (m) 1000 600 



 

National Institute of Hydrology, Roorkee  132 

 

 
 

Figure 4.5: Digital Elevation Model of Shimla City 

 

4.2.5.2 Application of SewerCAD Software 

 

SewerCAD is a powerful design and analysis tool for modeling sanitary sewage collection 

and pumping systems. In this study, SewerCAD software is utilized for understanding the 

efficacy of the existing sewerage system and find out the faults if any (Figure 4.6). The 

conclusions drawn from the software and field survey are: 

 

1. The existing sewerage network is sufficient for designed sewage load and the 

elevation profile indicated smooth flow of sewage. 

2. At present, only 25-30% habitation is connected to sewerage system and hence the 

possibility of the overflow is ruled out.  

3. Some manholes were found overflowing due to blockage of pipes by poly bags / jute 

bags, which may lead to contaminate the drinking water.  

4. Leakages were observed in the drinking water supply line. This may leads to ingress 

of contaminated water in the supply line during non supply periods. 



 

National Institute of Hydrology, Roorkee  133 

 

5. Temporary arrangements for arresting the leakages lead to ingress of contaminated 

water. 

 

As per I&PH officials, 70-75% habitation is not connected by sewerage lines and the 

domestic waste from these habitations finds its way to natural drainage / streams directly or 

via age old septic tanks which may be the main reason for contamination of groundwater. 

 

 
Figure 4.6: Sewerage map of Sanjauli Malyana region divided in three sections  

 

 

Figure 4.7: Map showing groundwater sampling locations 

 

 



 

National Institute of Hydrology, Roorkee  134 

 

4.2.5.3 Groundwater quality 

 

Groundwater samples were collected from 19 locations covering study area of Shimla city 

(Fig. 2.7). The groundwater of Shimla city was found to be of Ca-Mg-HCO3 type having 

temporary hardness. 25% ground water samples were high in total dissolved solids, hardness, 

and nitrate. NO3 concentration ranges from 0-66 mg/L in pre-monsoon samples and 0-29 

mg/L in post monsoon season. Although, the NO3 concentration in most of the ground water 

sample were well within the permissible limit set by Bureau of Indian Standards for drinking 

water but the concentration is enough to produce methamoglobinemia (blue baby syndrome) 

in infants. Samples of Bharari, Cart road to Mall road, Circular road and New Shimla (Sector-

3) were positive in E-coli. Presence of nitrate and E-coli in groundwater indicates 

contamination with sewage. This is due to improper sanitation facilities in the city. 

 

4.2.5.4 Sewage treatment plant and open drains 

 

Jaundice cases were noted mainly from the localities receiving water from Ashwani Khad 

water supply system. The natural stream supplying water to Ashwani Khad WTP receives 

treated water from Sanjauli-Malyana STP and three natural drains viz. Housing board colony 

(Sanjauli) drain, Sanan open drain, and Shivmandir (Malyana) drain which are contaminated 

with sewage from nearby localities. 

 

Samples from the STP as well as open drains were collected and analyzed to understand the 

extent of contamination. STP is based on extended activated sludge process (EASP) and the 

capacities of treatment units are sufficient to take care of the designed load. The treatment 

plant consists of bar screen, grit chamber, aeration tank, secondary clarifier, solids contact 

clarifier, and chlorine contact tank for disinfection. The treated water from STP is expected to 

have BOD less than 30 mg/L and TSS less than 50 mg/L. Analysis result of STP indicates 

partial treatment of sewage which is polluting the natural stream. The inferences drawn from 

the field observations and analytical results are: 

 

1. The duration and extent of settled biomass recycling to aeration tank is not sufficient. 

This leads to septic conditions in the secondary clarifier, which reduces the 

performance of the system. This condition leads to de-nitrification of nitrate in the 

secondary clarifier leading to floating muck on the surface of the clarifier. The 

duration of settled biomass of the recycling and recirculation flow needs to be 

increased to prevent the septic condition in the secondary clarifier. 

 

2. Chemical dosing in clarifier is manual and hence the desired quality is not achieved. 

Metering pumps for dosage of alum as well as polyelectrolyte should be installed 

along with proper chemical preparation tanks. The chemical dosage should be based 

on Jar test. Proper operation of clarifier will improve the quality of treated water by 

entrapping the solids / organics escaping from the secondary clarifier by sorption on 

the chemical sludge. 

 



 

National Institute of Hydrology, Roorkee  135 

 

3. The organics as well as the biomass which is escaping from the system is oxidized by 

hypochlorite. This leads to formation of trihalomethane (THM’s) which are 

carcinogenic in nature. This can be avoided by compliance of step 1 & 2.  

 

4. Proper operation of STP will minimize the disease outbreaks. This can be achieved by 

proper training of the operators and valuing their critical role.  

 

Water quality analysis of open drains leads us to following conclusions: 

 

1. Presence of organics (COD: 100-400 mg/L) and nitrate (15-40 mg/L) in the open 

drains indicates heavy contamination with sewage. The contamination results from the 

human defecation in open and absence of sewerage lines in the areas like Dhingoo, 

Engine ghar etc. 

 

2. Kitchen & bathroom drain (grey water) is not connected to sewage drain. 

 

3. Water quality deterioration of the open drains was also due to malpractice of throwing 

the garbage in the drains which slowly degrades and provides media for micro-

organisms growth. 

 

4. Although Shimla Municipal Corporation has set up a full-fledged solid waste 

management plant, but most of the solid is dumped without any treatment near the 

plant itself without any engineered structure. The leachates from this facility find its 

way to the natural stream and contaminate it. 

 

4.2.5.5 Water treatment plants, intermediate storage reservoirs 

(lifting stations) and user point 

 

Samples were collected from the inlet and outlet of water treatment plants (Dhalli & Ashwani 

khud), lifting stations and user points to trace the location or cause of contamination during 

treatment and supply. 

 

Dhalli WTP receives water from Churat Nalla (2 MLD) and Sayog catchment (0.1 MLD). 

Water from Sayog catchment which is dense forest area is expected to be pathogen free and 

without any contaminants. This water is treated through slow sand gravity filters followed by 

chlorination and is supplied for drinking. Water from Churrat nalla is chemically treated with 

the aid of alum and lime. The chemical sludge and sediments are settled in sedimentation tank 

and the clear water is filtered through rapid sand filters. The water after chlorination is 

supplied to consumers. 

 

Ashwani Khud WTP was installed in 1992 wherein the water is received from a natural 

stream. The stream water is treated by chemical coagulation, flocculation and sedimentation 

followed by filtration and disinfection with chlorine. The WTP also receive water from bore 

wells to full fill the demand. Bore well water is supplied directly after disinfection. The 



 

National Institute of Hydrology, Roorkee  136 

 

chlorinated water is pumped to Kawalag storage plant and then to Kusumpti tank where it is 

re-chlorinated and distributed. 

 

Ashwani Khud, source of WTP has six main tributeries namely – Malyana Nallah, Sanan 

Nallah, Housing Board Nallah, Jagroti Nallah, Koti Nallah, and Bharandi Nallah. Out of these 

nallah, the Malyana (STP) Nallah, Housing Board Nallah, and Sanan Nallah which originates 

from densely populated areas have some contamination. The water coming from these nallah 

has chances of being contaminated due to outflow of numerous domestic septic tanks, solid 

waste, and STP treated water. WTP is designed to treat 10 MLD water. The water is treated 

through flocculator and sedimentation tank with the aid of alum and lime. Chemically treated 

water is filtered through rapid sand filter. Filtered water is blended with ground water and 

supplied to consumers after chlorination at WTP (clear water tank) and Kusumpti reservoir. 

Following conclusions can be drawn from the field survey and laboratory results: 

 

1. Inlet water to Dhalli from Cherot and Jagroti as well as Ashwani Khud WTP is 

contaminated with organics as well as bacteria. 

 

2. Dhalli and Ashwani Khud water treatment plants are designed for removal of turbidity 

from surface water. The technology needs to be upgraded for present scenario.  

 

3. During lean period (summer), the proportion of effluent from densely populated area 

and STP increases in Ashwani Khud water due to general reduction of base flow 

making the situation worse.  

 

4. For such type of waters (contaminated with human waste), solids contact clarifier is 

desired with an option for in built sludge recirculation system. A sludge blanket from 

metal hydroxide flocs is created in the clarification zone of the clarifier through which 

the water is filtered. The sludge blanket acts like a dynamic filter as well as adsorbent 

and if properly operated, able to remove organics as well as microbe. Treated water 

from this system is crystal clear and requires minimal chlorine dosing for disinfection. 

 

5. Presence of organics and fecal coliform requires continuous operator attention and free 

residual chlorine at the user end. Absence of residual chlorine at any moment from 

treatment to supply will lead to disaster due to presence of low molecular weight 

organic compound and nutrients produced by action of chlorine that can be assimilated 

by bacteria and promote bacterial growth. 

 

6. Installation of Ultra Filtration (UF) membranes which are physical barrier for bacteria 

and viruses is recommended for final polishing of treated water from Ashwani Khad 

WTP. 

 

7. Trials with strong oxidizing agents like ozone, chlorine dioxide etc. in order to get rid 

of organics as well as microbes is suggested.  

 



 

National Institute of Hydrology, Roorkee  137 

 

8. During interaction with residents, it was brought to the notice that after spells of rain, 

the water supply is muddy. This indicates leakage in the water supply through which 

storm water enter during non supply period and contaminates the potable water. 

 

User point samples were collected from the affected area based on the transmission lines as 

indicated by I&PH officials. Three samples were collected from each line. Following 

conclusions can be drawn from the water analysis and field observations: 

 

1. The profile of free residual chlorine from water treatment plant to user point (reduces 

from 25 mg/L at WTP to 1 mg/L at user point) clearly indicates high chlorine demand 

of water due to presence of organics (Fig. 2.8).  

 

 
Figure 4.8: Free residual chlorine profile from WTP to user point 

 

2. Reduction in COD from 35-50 mg/L (filtered water) to 15-25 mg/L (after 

chlorination) indicates about 50 mg/L consumption of chlorine at WTP. If we add 25 

mg/L residual, chlorine dosage comes out 65-75 mg/L. Although, this high dosage 

results in pathogen free water, it also leads to formation of organic halides which was 

confirmed by IR Spectra.  

 

3. Samples collected from Dinu Bhojnalaya (New Shimla-Phase 3, Part 2) which 

receives water from untreated Bawadi water was found to be contaminated with 

organics as well as fecal coliform indicating immediate need to isolate such sources. 

 

 

 

 

0

5

10

15

20

25

30

AK Inlet AK Filtered
water

AK
chlorinated

water

Kawalag Kusumpti User point
1

User point
2

User point
3

FRC

Permissible Limit



 

National Institute of Hydrology, Roorkee  138 

 

4.2.6 Conclusion and Recommendations 

 

1. Sewerage network installed in Sanjauli Malyana region is sufficient for designed 

sewage load and elevation profile indicates smooth flow of sewage. 

 

2. Contamination of natural stream supplying water to Ashwani Khad WTP is due to 

a. Poor connectivity of habitation with the sewerage network. 

b. Discharge of kitchen and bathroom drain (grey water) to natural streams. 

c. Human defecation in open 

d. Malpractice of throwing garbage in drains 